
City of Pasco
July 2019

2019 Wastewater Treatment 
Plant Facility Plan





16-1916 Page i Facility Plan 
July 2019  City of Pasco 

Table of Contents 

Executive Summary 
Purpose ................................................................................................................................... ES-1 

Discharge Permit .................................................................................................................... ES-1 

WWTP Evaluation ................................................................................................................... ES-2 

Alternatives Evaluation and Selected Improvements  .......................................................... ES-2 
[...]
area and the City will need to evaluate this aspect of a project at the time of the instream work. 

2.2.8 Public Health 

The City owns the land for the WWTP, and this area has been used as a WWTP for over 60 years. 
The City’s city-wide zoning map is included in Appendix 2-11. Land uses for all areas within the 
UGB have been established by the City Planning Department and the land use of the WWTP site is 
Light Industrial. There are no sensitive public health areas in the vicinity of the WWTP. 

 



Section 3



 

16-1916 Page 3-1 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Section 3 

Existing Conditions – Treatment 
Facilities 

3.1 Introduction 
This section of the Wastewater Facility Plan provides both background and a detailed overview of 
the City of Pasco’s (City) current wastewater treatment facility.  

3.2 Treatment Facility History 
The City’s collected wastewater is treated in a Class III Wastewater Treatment Plant (WWTP) (WAC 
173-230-140; Classification of Wastewater Treatment Plant) that has been built in stages over the 
past 60 plus years. After treatment, the effluent from the plant is discharged to the Lake Wallula 
reach of the Columbia River.  

In 1954, the City constructed its first WWTP. This primary treatment facility included a horizontal 
grit channel, primary clarification, an effluent Parshall flume, and an outfall pipeline to the 
Columbia River. Solids collected in the primary clarifier were pumped to a sludge digestion 
complex with one primary and one secondary digester. The digested sludge was conveyed to 
sludge drying beds for dewatering and storage prior to disposal.  

Secondary treatment was added in the early 1970s with the addition of a trickling filter, associated 
clarifier, and chlorine disinfection facilities. The 1970 modifications increased the WWTP’s design 
population equivalent to 30,000. 

In the mid to late 1990s, the WWTP’s design capacity was increased with the addition of a new 
headworks building (screenings and grit removal), activated sludge basins, two secondary 
clarifiers, a new primary digester and Ultraviolet Radiation (UV) disinfection. At the time of the 
design of these facilities, the City’s outfall was an end of pipe discharge and the improvements 
were designed based on the presumed need to nitrify to avoid the detrimental effects from 
ammonia discharges to the aquatic biota in the Columbia River. However, a subsequent 
installation of a multi-port diffuser and extension of the outfall location in the river improved the 
mixing of the effluent and negated the need for an effluent ammonia limit in the City's discharge 
permit.  

Additional capital projects completed at the WWTP since the 1990 upgrades include new drying 
beds, digested solids thickening facilities, a dewatered solids storage building, a second primary 
digester and an upgrade of the UV modules. More recently (2012), the City completed upgrades 



 

16-1916 Page 3-2 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

to the aeration basin air system (new blowers and controls) and the headworks building (new 
screens and washer/compactors). Recently (2016), the construction of two additional rectangular 
primary clarifiers were completed. In 2017, the latest modifications to the WWTP were completed. 
Three small “immediate improvement” projects were installed to improve the stability and 
capacity of the WWTP prior to starting work on this facility plan. These improvements included 
implementation of Chemically Enhanced Primary Treatment (CEPT) with the addition of a ferric 
chloride storage and pumping system; the addition of forced ventilation on the trickling filter; and 
piping and control modifications to allow aeration basin bio-augmentation with settled trickling 
filter sludge. 

The City does not operate any Combined Sewer Overflows (CSOs) in the sewage collection system. 

3.3 WWTP Unit Processes & Systems  
The existing WWTP is comprised of several unit processes that perform four core functions: 
primary treatment, secondary treatment, effluent disinfection and reuse, and solids treatment 
and reuse. These four treatment plant functional categories and their associated unit processes 
carry out distinct roles necessary to treat the City’s raw wastewater to the required levels. The 
following paragraphs provide a brief description of the role of each treatment function and its 
associated unit processes. The plant’s main power distribution and instrumentation and control 
(I&C) systems are also summarized and discussed.  

Figures 3-1 and 3-2 are a schematic representation of the various unit processes that make up the 
City's existing WWTP and their relative location on the site, respectively. Figures 3-3, 3-4, and 3-5 
are schematic representations of the plant’s primary electrical power and I&C systems.  



 

16-1916 Page 3-3 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Figure 3-1 
WWTP Schematic 
 
 
 
  



 

16-1916 Page 3-4 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Figure 3-2 
WWTP Site 

 

  



 

16-1916 Page 3-5 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Figure 3-3 
WWTP Electrical Site Plan 

 



 

16-1916 Page 3-6 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Figure 3-4 
WWTP Electrical One-Line Diagram 
 

 

  



 

16-1916 Page 3-7 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Figure 3-5 
WWTP SCADA Network Diagram 
 

 



 

16-1916 Page 3-8 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

 Primary Treatment 

The role of primary treatment is to remove solids from the waste stream through physical 
processes. Primary treatment at the WWTP consists of screening, grit removal and primary 
clarification. The major components used in primary treatment are summarized in Table 3-1 at the 
end of this subsection. 

3.3.1.1 Headworks Facility - Screening 

The headworks facility houses three 36-inch wide mechanical influent screens, a screenings 
conveyance system, two washer/compactor units and a dumpster system for screening disposal. 
During normal operation, all the flow is directed to the two newest mechanical screens. When one 
of these perforated plate screens is offline or not functioning properly, all or some of the 
wastewater can be bypassed to a third reciprocating rake bar screen. The collected screenings are 
then washed, and the compactor auger transfers the solids from the screen room to dumpsters. 
Grit, rags, and screenings are disposed of as solid waste at the local landfill.  

3.3.1.2 Grit Removal  

After screening, the wastewater is conveyed to two 10-foot diameter grit chambers. Grit is 
removed in these chambers through the creation of a vortex flow pattern that allows the grit to 
settle out while the effluent exits at the top. Removal of sand and grit from the wastewater serves 
to protect downstream equipment from accelerated wear and prevent reduced digestion capacity 
due to grit accumulation. 

3.3.1.3 Primary Clarifier 

From the grit chambers, wastewater flows into four downstream primary clarifiers. Two of these 
clarifiers date back to the original plant and measure 148-foot long by 18.5-feet wide and are 
approximately eight feet deep. The remaining two clarifiers measure 102-foot long by 18-feet wide 
and are approximately 15-feet deep with internal baffling to compensate for the decreased 
clarifier length. The primary clarifiers are used to settle, concentrate, and remove settleable 
organic solids from the waste flow. Because biochemical oxygen demand (BOD) in wastewater 
exists in both soluble and particulate form, a substantial amount of BOD can be removed during 
this process. This reduction in total suspended solids (TSS) and BOD decreases the load to (and 
increases the capacity of) the downstream secondary treatment processes. The collected primary 
clarifier solids (sludge) are pumped directly to the digesters along with the waste solids produced 
in the secondary treatment process. The primary clarification process was modified in 2017 by the 
addition of ferric chloride to the influent feed to provide CEPT. This process enhancement 
increases the removal of BOD and TSS in the primary clarifier and thus the capacity of the clarifiers 
and the downstream secondary processes as well. 

From the primary clarifiers, primary effluent flows through a junction box that splits flow between 
the trickling filter and the aeration basins for the start of secondary treatment. Between 2 to 3 
million gallons per day (MGD) of primary effluent flow has historically been routed to the trickling 
filter on a continual basis. 



 

16-1916 Page 3-9 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Table 3-1  
Primary Treatment Major Components 

System Data/Type 
Primary Treatment 
Screens (NEW - 2012)   

Type Perforated Plate 
Quantity 2 
Opening 8 millimeter (mm) 
Capacity (Each) 10.3 MGD 

Screens (OLD/REDUNDANT - 1995)   
Type Reciprocating Rake 
Quantity 1 
Opening 1/2 inch 
Capacity (Each) 7.5 MGD 

Grit Removal (1995)   
Type Vortex 
Quantity 2 
Diameter 10-foot 
Maximum Capacity 7.2 MGD 

Primary Clarifiers (OLD - 1954)   
Quantity 2 
Length 148 Feet 
Width 18.5 Feet 
Sidewater Depth 8 Feet 
Volume (Each) 0.164 Million Gallon (MG) 
Total Surface Area 2,738 Square Feet (SF) 
Total Weir Length 374 Feet 

Primary Clarifiers (NEW - 2016)   
Quantity 2 
Length 102 Feet 
Width 18 Feet 
Sidewater Depth 15 Feet 
Volume (Each) 0.206 MG 
Total Surface Area 1,836 SF 
Total Weir Length 104 Feet 

CEPT (2017)   
Ferric Storage 6,500 Gallon 
Dosing Pump Type/Size Motor Driven Diaphragm/ ⅓ horsepower (HP) 
Pump Quantity 2 
Pump Capacity (Each) 19 Gallons Per Hour (GPH) 



 

16-1916 Page 3-10 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

 Secondary Treatment 

The secondary treatment process is the central part of the treatment facility and the most 
complex. Secondary treatment is defined by the degree of treatment achieved, rather than the 
actual processes employed. Secondary treatment involves the use of biological processes to 
capture small and the dissolved organic materials (i.e. - BOD) and nutrients that were not removed 
during primary treatment. The complexity of the process arises from the many different variables 
and parameters that separately, and jointly, affect system operation and the final effluent quality. 
The secondary process employed at the Pasco WWTP incorporates a trickling filter, intermediate 
clarifier, aeration basins, and secondary clarifiers. 

Within the trickling filter and the aeration basins, microorganisms remove organic substrate from 
the wastewater. These microorganisms require oxygen to breakdown the organics within 
wastewater and grow new cell mass. When the majority of the BOD has been converted into cell 
mass, the wastewater flows to the intermediate and secondary clarifiers for the removal of these 
biological solids from the liquid waste stream.  

The major components used for secondary treatment are summarized in Table 3-2 at the end of 
this subsection.  

3.3.2.1 Trickling Filter 

The trickling filter is a 120-foot diameter, 8-foot deep, fixed-film biological reactor using rock as 
the substrate for biomass growth. A portion of the primary clarifier effluent and recycled trickling 
filter underflow is continuously distributed on the trickling filter by a hydraulically driven rotary 
distributor. Treatment occurs as the wastewater flows over the film of biomass on the rock. The 
trickling filter reduces BOD through the growth of the bacteria in the film. The bacterial biofilm 
grows on the rock, ultimately sloughs off and then regrows again. The trickling filter was modified 
in 2017 with the addition of blowers to provide forced air ventilation to increase the treatment 
consistency and capacity of the process. Effluent from the trickling filter is then routed to the 
intermediate clarifier. 

3.3.2.2 Intermediate Clarifier 

The 85-foot diameter circular intermediate clarifier is 8 feet deep and removes solids from the 
trickling filter effluent by gravity settling. The intermediate clarifier effluent mixes with the 
remaining primary clarifier effluent that was not diverted to the trickling filter before proceeding 
to the aeration basins. The solids removed in the intermediate clarifiers are pumped back to the 
front of the plant where they are removed in the primary clarifiers and then pumped to the 
anaerobic digesters. 

In 2017, additional valving and piping was added to the intermediate clarifier sludge piping to allow 
diversion of a controlled portion of the settled trickling filter solids to the aeration basin influent. 
Trickling filter slough settles readily, and the City’s aeration basin solids have traditionally not. 



 

16-1916 Page 3-11 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

These changes were made in hopes that this augmentation would improve the secondary 
treatment system capacity by improving aeration basin solids settling.  

3.3.2.3 Aeration Basins 

Within the aeration basins, microorganisms grow in suspension and metabolize the BOD in the 
wastewater. The mass of microorganisms grown in suspension is typically called mixed liquor. The 
City's existing WWTP has two aeration basins that follow the primary clarifier and trickling filter 
and are each 50 feet wide, 100 feet long and 16 feet deep with a total combined volume of 1.2 
MG. The first 9 feet of each aeration basin is described in the original design drawings as an aerobic 
selector zone. This zone and the subsequent three aeration zones per basin are provided with a 
grid of submerged 9-inch membrane disc fine bubble diffusers. Presently, both aeration basins are 
on-line during the City’s summer/fall peak load period. The use of only one aeration basin is only 
possible in the winter and spring lower load periods. The diffusers are supplied air by blowers 
located in an adjacent blower building. 

The City upgraded these facilities in 2012 to improve energy efficiency and operations. Two new 
turbo blowers replaced two of the three existing multi-stage centrifugal blowers to improve the 
aeration system efficiency, capacity, and turn-down. In addition to the modifications to the blower 
building, the City installed modulating air zone control valves and dissolved oxygen (DO) 
monitoring equipment to allow automated and optimized DO control in the basins. As part of this 
work, the existing diffusers in the basins were provided with new membranes and retainer rings. 

When the aeration basins are operated in a mode that also removes ammonia (nitrification), the 
Hydrogen Potential (pH) of the wastewater can be adversely impacted. To address this, a lime silo 
and feed system were installed at part of the 1990 improvements. In 2015, the lime feed system 
was augmented with a separate caustic soda storage and feed facility to provide redundancy and 
additional capacity. When needed, lime and/or caustic soda is added downstream of the primary 
clarifier for pH control.  

In the past, the City intentionally tried to operate the plant to minimize nitrification. They were 
not required to remove ammonia and nitrifying required higher chemical usage and air supply. 
Since 2013, the WWTP operational philosophy has changed and now allows some level of 
nitrification to occur, especially in the warm summer months. While this is more costly, plant 
operations staff report that overall plant stability and permit compliance has improved. 

3.3.2.4 Secondary Clarifier 

Two 95-foot diameter, 14-foot deep circular secondary clarifiers are used to separate the 
microorganisms (typically referred to as mixed liquor, activated sludge, or biosolids) from the 
treated wastewater. Presently, one or both of the secondary clarifiers are used during the City’s 
summer/fall peak load period. Only one secondary clarifier is used in the winter and spring lower 
load periods. Both clarifiers contain center feed and suction withdrawal mechanisms and are 
equipped with an aluminum chlorohydrate (ACH) feed system used to improve settling and solids 
removal, when needed. The majority of the settled activated sludge is returned to the aeration 



 

16-1916 Page 3-12 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

basin to maintain a proper microorganism population in them. The rate of this return flow, the 
return activated sludge (RAS), is adjusted by City operations staff on a daily and seasonal basis to 
keep hydraulic residence time in the clarifier in an optimal range. The excess activated sludge, 
waste activated sludge (WAS), is conveyed to the dissolved air flotation thickener (DAFT) prior to 
solids treatment and reuse.  

Table 3-2  
Secondary Treatment Major Components 

System Data/Type 
Secondary Treatment 

Trickling Filter Recirculation Pump Station (1970)   
Pump Type Vertical Turbine 
Quantity 2 
HP (Each) 40 HP 

             Capacity 5.3 MGD 
Trickling Filter (1970)   

Quantity 1 
Diameter 120 Feet 
Sidewater Depth 8 Feet 
Volume (Each) 0.677 MG 
Total Surface Area 11,309 SF 

Trickling Filter Ventilation Fans (2017)   
Number 2 
Size (Each) 1.5 HP 
Capacity (Each) 5,000 Cubic Feet per Minute (CFM) 

Intermediate Clarifier (1970)   
Quantity 1 
Diameter 85 Feet 
Sidewater Depth 8 Feet 
Volume (Each) 0.34 MG 
Total Surface Area 5,675 SF 
Total Weir Length 267 Feet 

Intermediate Clarifier Sludge Pump Station (1970)   
Pump Type Piston Positive Displacement 
Quantity 85 Gallons per Minute (GPM) 
HP (Each) 5 HP 

Aeration Basin (1995)   
Number of Trains 2 
Length 100 Feet 
Width 50 Feet 
Basin Volume 0.6 MG 
Average Sidewater Depth 16 Feet 



 

16-1916 Page 3-13 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

System Data/Type 
Secondary Treatment 

Alkalinity Feed System (Lime - 1995)   
Storage 39 tons (2620 cubic feet) 
Feed Type/Number Slaker / 1 
Feed Capacity (Each) 12 cubic feet per hour 

Alkalinity Feed System (Caustic Solution - 2011)   
Storage 6,500 Gallon 
Dosing Pump Type/Size Peristaltic / ⅓ HP 
Pump Quantity 1 
Pump Capacity (Each) 78 GPH 

Process Blowers (OLD - 1995)   
Type Centrifugal 
Quantity 2 
HP (Each) 125 HP 
Capacity (Each) 2,270 SCFM 

Process Blowers (NEW - 2012)   
Type Turbo 
Quantity 2 
HP (Each) 150 kW / 200 hp 
Capacity (Each) 3,850 Standard Cubic Feet per Minute (SCFM) 

Secondary Clarifiers (1995)   
Quantity 2 
Diameter 95 Feet 
Depth 14 Feet 
Volume (Each) 0.742 MG 
Total Surface Area 7088 SF 
Total Weir Length 298 Feet 

RAS Pump Station (1995)   
Pump Type Centrifugal 
Quantity 3 
Capacity 2,300 GPM 
HP (Each) 25 HP 

WAS Pump Station (1995)   
WAS Pump Centrifugal 

Quantity 2 
HP (Each) 3 HP 
Capacity 120 GPM 

Scum Pump Positive Displacement 
Quantity 1 
HP (Each) 5 HP 
Capacity 175 GPM 



 

16-1916 Page 3-14 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

 Effluent Disinfection and Reuse 

After the wastewater has been treated by physical and biological means, it must be disinfected 
and conveyed back to the Columbia River. The major components used for Effluent Disinfection 
and Reuse are summarized in Table 3-3 at the end of this subsection.  

3.3.3.1 UV Disinfection  

The City of Pasco presently uses UV radiation to disinfect the treated wastewater prior to discharge 
to the Columbia River. The UV disinfection system was originally installed in 1998 as a replacement 
for the chlorine disinfection system previously used. The UV disinfection system equipment was 
upgraded in 2009 to address system performance problems. The existing disinfection system is 
comprised of two UV channels with 24 vertical lamp modules arranged in six banks evenly 
distributed between the two channels. The facility has room for expansion with the addition of 
two additional banks of lamps (one per channel). The UV modules quartz sleeves were replaced in 
January 2018.  

The UV system measures flow rate and transmittance to determine the number of UV modules 
that must be on. Since the UV equipment upgrades, wastewater effluent measurements for fecal 
coliform count have been consistently within permit limits. 

3.3.3.2  Effluent Flow Measurement  

A flow measurement manhole used for plant flow reporting is provided immediately downstream 
of the UV disinfection system. This facility was installed as part of the plant upgrades in the 1990s 
and originally used a 2-foot Parshall flume and ultrasonic flow measurement device connected to 
the plant Supervisory Control and Data Acquisition (SCADA) system to measure and record flow. 
The originally installed flume did not provide accurate flow measurement after it was put in use. 
To provide acceptable flow measurement, a stainless-steel weir plate was installed in the throat 
of the flume in 2003. The ultrasonic flow measurement device was recalibrated to the new flow 
versus head relationship. In 2015, this weir plate was replaced with a larger unit and the ultrasonic 
flow measurement device was recalibrated again to accommodate the increase in plant flows. 

3.3.3.3 Discharge Outfall  

The effluent is discharged from the facility via a 24-inch multiport diffuser outfall into the Columbia 
River. Leaving the plant site, the outfall follows a southerly line, defined by Grey Street, continuing 
approximately 900 feet offshore from the north bank and terminates at a diffuser that is 
approximately 30 feet below the water surface. The outfall pipe along the north-south alignment 
is 24-inches in diameter and was installed as part of the original facility in 1954. The outfall has 
three 8-inch diameter diffuser ports and is 50 feet long and was installed in the late 1990s. At this 
location the river flows west to east southeast.  



 

16-1916 Page 3-15 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Table 3-3  
Effluent Disinfection and Reuse Major Components 

System Data/Type 
Effluent Disinfection and Reuse 
UV Disinfection (1995 & 2005)   

Type Aquaray 40HO 
Channels 2 
Banks per Channel 3 
Lamp Modules per Bank 2 
Bank expansion per Channel 1 
Disinfection Capacity per Bank 3.75 MGD 

Effluent Flow Measurement (1995)   
Type Sharp crested weir in Parshall Flume throat 
Level Measurement Type Ultrasonic 

Outfall Piping (1954) and Diffuser (1995)   
Piping type Steel 
Piping diameter 24 inch to 40 inch 
Diffuser Length 50 Feet 
Diffuser Port Number/Size Three 8 inch 

 Solids Treatment and Reuse 

The role of the solids treatment systems is to thicken, treat and dispose of the biological and waste 
solids produced at a WWTP as part of the overall wastewater treatment process. A summary of 
the unit processes used by the City for this function are described below. The major components 
used for solids treatment and reuse is summarized in Table 3-4 at the end of this subsection.  

3.3.4.1 Dissolved Air Flotation Thickener (DAFT) 

WAS thickening is performed to optimize the capacity of the digesters by removing excess water 
from the waste flow. DAFT systems concentrate suspended matter in a wastewater stream by 
injecting dissolving air under pressure and then releasing the air at atmospheric pressure in a 
flotation tank basin. The released air forms tiny bubbles which adhere to the suspended matter 
causing the suspended matter to float to the surface of the water where it may then be removed 
by a skimming device. In Pasco, WAS from the secondary clarifiers is pumped to a 10-foot diameter 
DAFT prior to digestion in the anaerobic digesters. The WAS solids coming from the secondary 
clarifiers are thickened from a solids content concentration of a less than 1.0 percent to as much 
as 4.0 percent using the DAFT.  

With only one DAFT unit, this system has no redundancy. The rotary drum thickener, described 
later, is plumbed and capable of thickening WAS also. However, this unit is used for two other 
[...]
The WWTP TSS effluent load, concentration, and removal percent are summarized in Figure 3-14, 
3-15 and 3-16, respectively. The WWTP generally does a good job of removing suspended solids.  

In April of 2013, the plant effluent exceeded permit limits for Average Weekly TSS Load and 
Average Weekly TSS Concentrations. While the Average Monthly TSS Load and Average Monthly 
TSS Concentration also spiked at this time, they stayed within permit limits. The violations were 
reported to Ecology and were noted by Ecology as, “Problems with QC in lab. Lab error on BOD, 
QA not met on seed blank - effluent numbers not accurate Effluent TSS elevated by high SVI High 
SVI, filamentous growth washed out to final clarifier.”  

Figure 3-14 
TSS Effluent Load Summary 

 



 

16-1916 Page 3-36 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Figure 3-15 
TSS Effluent Concentration Summary 

 
 



 

16-1916 Page 3-37 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Figure 3-16 
TSS Removal Summary 

 

  



 

16-1916 Page 3-38 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

 Ammonia 

The WWTP ammonia effluent concentration is summarized in Figure 3-17. As can be seen in the 
figure, the WWTP does partially nitrify at times based on the season and operational control.  

The WWTP does not currently have an ammonia effluent limit. 

Figure 3-17 
Ammonia Effluent Concentration Summary 

 
 

  



 

16-1916 Page 3-39 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

 Total Phosphorus 

The WWTP total phosphorus effluent concentration is summarized in Figure 3-18. The WWTP does 
not have a phosphorus limit and is not designed to remove phosphorus beyond that needed for 
biological growth in the secondary treatment system. The Permit does not currently have a 
phosphors limit.  

Figure 3-18 
Effluent Total Phosphorus Concentration Summary 

 

  



 

16-1916 Page 3-40 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

 Fecal Coliform 

The WWTP monthly and weekly fecal coliform are summarized in Figure 3-19. The disinfection 
system at the WWTP does a good job neutralizing the fecal coliforms in the WWTP effluent and 
has no reported violations in the last 5 years. 

Figure 3-19 
Fecal Coliform Effluent Summary 

 

  



 

16-1916 Page 3-41 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

 pH 

The instantaneous WWTP effluent minimum and maximum pH levels are summarized in Figure 3-
20. The WWTP generally keeps a good control on the pH of the wastewater and includes a lime 
and caustic feed system for pH control. This is necessary because the incoming wastewater does 
not have a high enough alkalinity level to cover the demands from both nitrification and the 
addition of ferric for CEPT.  

The only permit exceedance in the last 5 years for pH was on November of 2016. This violation 
was reported to Ecology and were noted by Ecology as, “Operator error on pH adjust”.  

Figure 3-20 
pH Effluent Summary 

 



 

16-1916 Page 3-42 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

3.8 Summary of Current Flows and Load  
The City’s current annual dry weather industrial flow contribution to the wastewater system is 
approximately 15 percent of the total flow. The remainder of the flow consists of residential and 
commercial wastewater which together comprise a fairly typical residential wastewater. In the 
summer and fall since 2013, a large industrial discharger of wastewater has operated and 
discharged wastewater to the collection system and WWTP. The City is presently working on 
making lift station, force main, and Reuse Wastewater Facility system improvements that will allow 
for this discharger to reroute their discharge away from the municipal collection and treatment 
system in the next few years. When this discharger discontinues discharging to the collection 
system, the industrial component of the wastewater flow will decrease to approximately 5 percent 
For this reason, the influent characteristics have been determined with and without the large 
discharger, as summarized in Table 3-11 and 3-12, respectively. Future projections of wastewater 
flow and loads will be calculated based on Table 3-12 without the large discharger. Section 2 and 
3 of the City’s Comprehensive Sewer Plan includes additional information on the City’s industrial 
discharges.  

In the future, the City’s pretreatment program will gather additional information on industrial 
users through an industrial user survey which will be performed by the City’s pretreatment 
program. This information will help to characterize the flows and loads from industrial users. The 
City will then be able to compare the collected data to this Plan and future planning documents to 
verify that planned upgrades meet the treatment needs of the City.  

3.9 Summary of Current Population  
The 2010 census placed the City population at 59,781. The US Census Bureau 2016 estimate of 
the City population was 71,618. 

 

 



 

16-1916 Page 3-43 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Table 3-11 
2012 to 2017 Influent Wastewater Characterization – All Data 

Load Units Annual Average Max. Month Max. Week Max Day Peak Hour1 Peak Instant.1 

Flow 
MGD 5.4 6.5 6.6 7.2 9.1 10.9 

Peaking 1.0 1.20 1.22 1.33 1.69 2.02 

BOD 
lb/day 

12,678 (282 
mg/L) 

 
15,396 16,456 20,847 - - 

Peaking Factor 1.0 1.21 1.30 1.64 - - 

TSS 
lb/day 16,240 (361 

mg/L) 21,871 26,714 32,684 - - 

Peaking Factor 1.0 1.35 1.64 2.01 - - 

Ammonia 
lb/day 2,044 (45.4 

mg/L) 2,470 2,710 2,944 - - 

Peaking Factor 1.0 1.21 1.33 1.44 - - 
Total 

Phosphorus 
lb/day 385 (8.5 mg/L) 465 - - - - 

Peaking Factor 1.0 1.21 - - - - 

Temperature 
High °C2 19.9 24.6 25.8 26.1 - - 
Low °C 19.9 13.0 12.8 12.7 - - 

Note: 
Based on peak hourly and instantaneous flow data from the 2014 Comprehensive Sewer Plan 
°C= Degrees Celsius 



 

16-1916 Page 3-44 Facility Plan 
July 2019 Existing Conditions - Treatment City of Pasco 

Table 3-12 
2012 to 2017 Influent Wastewater Characterization – Without Industrial Discharger 

Load Units Annual Average Max. Month Max. Week Max Day Peak Hour1 Peak Instant.1 

Flow 
MGD 4.8 5.3 5.4 6.3 9.1 10.9 

Peaking 1.0 1.11 1.13 1.31 1.90 2.27 

BOD 
lb/day 

12,316 (308 
mg/L) 

 
14,147 15,656 18,993 - - 

Peaking Factor 1.0 1.15 1.27 1.54 - - 

TSS 
lb/day 14,994 (375 

mg/L) 17,115 19,494 20,854 - - 

Peaking Factor 1.0 1.14 1.30 1.39 - - 

Ammonia 
lb/day 2,255 (56.3 

mg/L) 2,470 2,710 2,944 - - 

Peaking Factor 1.0 1.10 1.20 1.31 - - 

Total Phosphorus 
lb/day 361 (9.0 mg/L) 449 - - - - 

Peaking Factor 1.0 1.24 - - - - 

Temperature 
High °C 17.0 20.7 21.2 21.4 - - 
Low °C 17.0 13.0 12.8 12.7 - - 

Note: 
1. Based on peak hourly and instantaneous flow data from the 2014 Comprehensive Sewer Plan  
 



Section 4



 

16-1916 Page 4-1 Facility Plan 
July 2019  Existing Capacity Analysis City of Pasco  

Section 4 

Existing Capacity Analysis 

This section presents the methodology and results of the capacity evaluation completed for the 
City of Pasco’s (City) existing Wastewater Treatment Plant (WWTP). Individual unit processes and 
overall treatment systems were evaluated using state and industry standard criteria as well as 
process and hydraulic modelling to identify capacity limits. 

4.1 Design Criteria 

The design criteria used in the treatment capacity analysis are summarized in Table 4-1. Ecology’s 
Criteria for Sewage Works Design (Orange Book) sets the design standards for unit processes and 
operations at WWTPs in the State of Washington. The Design Condition Summary table from the 
Orange Book (Table G2-1) was used as the primary reference to determine the operational 
“Condition” that the various unit processes should be rated for. The Orange Book was also used 
as the primary reference to evaluate the “Capacity Limits” of the various unit processes under 
these conditions. Design criteria used that are either in addition to or different from the Orange 
Book are identified in the table and are based on: 

▪ Stated capacity limits from existing equipment manufacturers  
▪ Process modeling results. 
▪ Field testing results. 
▪ Capacity limits based on existing facility operational experience. 
▪ Capacity based on original design documents. 

▪ Washington Administrative Code (WAC)   



 

16-1916 Page 4-2 Facility Plan 
July 2019  Existing Capacity Analysis City of Pasco  

Table 4-1 
Unit Process Design Criteria 

Unit Process Parameter Condition Capacity Limit Capacity Source 

Screens Flow Rate Peak Inst.1 2 - 10.3 MGD 
& 1 - 7.5 MGD 

Manufacturer Limit 

Grit Chamber Flow Rate Max Day2 7.5 MGD per unit Manufacturer Limit 
Primary Clarifiers Flow Rate Peak Hour Field Testing HDR February 28, 20183 

Trickling Filter BOD Loading Max Week 40 lb /1K ft3/day Plant Operations4 
Intermediate 

Clarifier Overflow Rate Peak Hour5 1,200 gpd/SF Orange Book, Table T3-2 

Aeration Basins 

Solids Retention Time 
(SRT) 

Weekly Avg SRT ≥ 4 days Plant Operations6 

Biochemical Oxygen 
Demand (BOD) Loading Max Week 40 lb/ 1K ft3/day Original Plant Design and 

Process Modelling7 

Aeration System 
Blower Capacity Peak Hour 

14,550 Standard Cubic Feet 
per Minute (scfm) Manufacturer Limit 

Diffuser Capacity Peak Hour 13,376 scfm Manufacturer Limit 

Secondary Clarifiers 
Solids Loading Rate Peak Hour 22.9 lb/ SF/day 

Orange Book p. G1-45, p. T3-16 
& Process Modelling8 

Overflow Rate Peak Hour 1,200 gpd/SF Orange Book, Table T3-2 
Ultraviolet (UV) 

Disinfection Disinfection Peak Day 3.75 MGD per bank Manufacturer Limit 

Hydraulic Backbone Flow Rate Peak Inst. 
Containment loss or 

process upset Hydraulic Modelling 

Dissolved Air 
Floatation Thickener 

(DAFT) 
Solids Loading Rate Max Day 

1.0 pounds per hour per 
square foot Plant Operations9 

Anaerobic Digestion Solids Residence Time Max Day 15-day minimum WAC 173-308-170 
Rotary Drum 

Thickener 
Flow Rate Max Day 200 gallons per minute 

(gpm) per unit 
Manufacturer Limit 

Drying Bed Solids Loading Rate Max Month10 15 pounds per square foot 
per year Orange Book, Table S-3 

Notes: 
1. Not included in Orange Book Table G2-1. Treated the same as a conveyance channel or structure. 
2. Not included in Orange Book Table G2-1. Max Day criteria conservatively selected.  
3. Performance testing performed and documented by HDR in in February 28, 2018 Report (Appendix 4-1). 
4. Original design capacity was 50 to 70 lb/1,000 ft3/day. Plant staff have experienced odors and operational problems at loadings above 40 lb/1,000 

ft3/day. lb/ft3/day = pounds per cubic feet per day.  
5. Not included in Orange Book Table G2-1. Treated as a secondary clarifier due biological nature of solids. 
6. Historical solids retention time has varied from less than 2 to up to over 8 days. Plant operations at SRTs less than approximately 3.5 days have 

resulted in unstable solids settling and plant performance. 
7. Original design capacity was 6,110 lb/day (36 lb/1,000t ft3/day) which is consistent with facilities designed to nitrify (20 to 40 lb/1,000 ft3/day per 

Metcalf and Eddy, 2017). The plant seasonally nitrifies and operates dependably in this mode. The modelled 40 lb/1,000 ft3/day is lower than 
typical for complete mix carbonaceous BOD removal only plants (50 to 100 lb/1,000 ft3/day per Metcalf and Eddy, 2017). 

8. Based on process modelling using 80 percent of loading from Daigger (1995) with 95 percentile sludge volume index (SVI) from the last year (150). 
9. Orange Book Table S-2 gives solids loading rates in the 0.42 to 2.5 pounds per hour per square foot (lb/hr/SF) range. 1.0 lb/hr/ SF based on plant 

operational experience. 
10. Orange Book Table G2-1 lists max day for “sludge digestion and dewatering equipment” which was used for the rotary drum thickener. Max month 

used for drying beds due to the duration of dewatering associated with this technology. The plant is in an arid climate which aids drying. The 
biosolids are also prethickened prior to sending to the drying beds.  



 

16-1916 Page 4-3 Facility Plan 
July 2019  Existing Capacity Analysis City of Pasco  

4.2 Treatment Capacity 
An analysis of the City's existing operational scheme was used to evaluate the potential capacity 
of the existing WWTP, along with the process criteria in Table 4-2, and the future flow and load 
peaking factors in Table 3-8. The WWTP treatment capacity analysis was performed with all unit 
processes online. 

Table 4-2 
Unit Process Capacity Criteria 

Unit Process Units Operating Assumption 

Screens 3 - 
Grit Chamber 2 - 

Primary Clarifiers 4 
With Chemically Enhanced Primary Treatment (CEPT) 

(50 percent BOD Removal 
80 percent Total Suspended Solids (TSS) Removal) 

Trickling Filter 1 BOD Load 40 lb/1000 ft3/day 
Intermediate Clarifier 1 - 

Aeration Basins 2 SRT is 4 days 
Secondary Clarifiers 2 150 SVI 

UV Disinfection 6 banks - 
DAFT 1 - 

Anaerobic Digestion 2 

Feed solids at 4.5 percent TS average 
Max VS Loading 0.15 lb/1000 ft3/day 

55 percent VS Reduction 
SRT is 20 days 

Rotary Drum Thickener 1 - 
Drying Bed All - 

The results of the capacity analysis are summarized in Table 4-3. Each treatment process capacity 
was evaluated under flow/load conditions, average annual (AA), maximum month (MM), 
maximum week (MW), maximum day (MD), peak hour (PH), peak instantaneous (PI) flow, 
consistent with the capacity parameters listed in Table 4-1. Since different flow/load conditions 
are used to determine the capacity of the various unit processes, the peaking factors listed in Table 
3-2 were then used to adjust the results to common flow measure of MM for comparison 
purposes.  

The hydraulic backbone analysis performed as part of the 2014 Comprehensive Sewer Plan 
determined that the only limiting WWTP conveyance hydraulic capacity of the WWTP up to 11.2 
million gallons per day (MGD) Average Annual flow basis, was the outfall. Additional WWTP 
hydraulic analysis is summarized in Appendix 4-2. The hydraulic analysis of the WWTP outfall is 
summarized in Appendix 4-3. 



 

16-1916 Page 4-4 Facility Plan 
July 2019  Existing Capacity Analysis City of Pasco  

Table 4-3 
Unit Process Capacity Results in million gallons per day (MGD) 

Unit Process Parameter MM Capacity Limit 

Screens Flow 13.7 28.1 PI 
Grit Chambers Flow 12.7 15.0 MD 

Primary Clarifier with CEPT Flow 19.7 33.1 PH 
Primary Clarifiers without CEPT Flow 13.8 23.6 PH 

Trickling Filter System BOD Loading 2.7 2.7 MW 

Intermediate Clarifier Overflow Rate, 
Average 6.8 6.8 PH 

Tricking Filter Pump Station Flow 16.0 16.0 PI 
Aeration Basins BOD Loading 6.8 6.9 MW 

Aeration System 
Blower Capacity 7.6 13.0 PH 
Diffuser Capacity 7.0 12.0 PH 

Secondary Clarifiers 
Solids Loading Rate 6.5 11.2 PH 

Overflow Rate 9.9 17.0 PH 
UV Disinfection Disinfection 19.1 22.5 MD 

Hydraulic Backbone (Outfall) Flow 5.9 12.0 PI 
DAFT Solids Loading Rate 6.7 7.9 MD 

Anaerobic Digestion with 
Recuperative Thickening Solids Retention Time 7.2* 8.5 MD* 

Anaerobic Digestion without 
Recuperative Thickening Solids Retention Time 6.4* 7.6 MD* 

Rotary Drum Thickener Solids Loading Rate 8.0 9.5 MD 
Drying Beds Solids Loading Rate 9.2 9.2 MM 

*After this Plan was essentially complete, the City discovered that the digester feed flowmeter was overestimating flows by 30 to 
40 percent. Due to the late nature of this discovery and the fact that the addition of a third digester had been postponed beyond 
these capacity limit triggers due to the ability to obtain Class B biosolids with the use of the existing drying beds and the addition 
of mechanical dewatering; this Plan was not modified to account for this new information. The next facility plan that is scheduled 
prior to the addition of a third digester should evaluate existing digester capacity and expansion in more detail. 

The trickling filter, intermediate clarifier and trickling filter pump station operate together 
essentially as a sidestream treatment process. Operations can change the amount of flow that is 
diverted to the system to modify the partial offload of the aeration basins. But, the pump station 
hydraulically base loads the system and therefore, no change occurs to the capacity based on 
peaking factors.  

4.3 Reliability/Redundancy Review 
This section of the technical memorandum presents the results of the reliability and redundancy 
evaluation that was completed for the City’s WWTP. As defined by Ecology’s Criteria for Sewage 
Works Design Table G2-8, the City’s WWTP must meet Class II reliability requirements due to its 
effluent discharge to the Columbia River.  



 

16-1916 Page 4-5 Facility Plan 
July 2019  Existing Capacity Analysis City of Pasco  

Table 4-4 
Ecology’s Criteria for Sewage Works Design Table G2-8 

Reliability Class General Requirements 

I 

These are works whose discharge, or potential discharge, (1) is into public water 
supply, shellfish, or primary contact recreation waters, or (2) as a result of its volume 
and/or character, could permanently or unacceptably damage or affect the receiving 
waters or public health if normal operations were interrupted. 
Examples of Reliability Class I works are those with a discharge or potential discharge 
near drinking water intakes, into shellfish waters, near areas used for water contact 
sports, or in dense residential areas. 

II 

These are works whose discharge, or potential discharge, as a result of its volume 
and/or character, would not permanently or unacceptably damage or affect the 
receiving waters or public health during periods of short-term operations 
interruptions, but could be damaging if continued interruption of normal operations 
were to occur (on the order of several days). 
Examples of a Reliability Class II works are works with a discharge or potential 
discharge moderately distant from shellfish areas, drinking water intakes, areas used 
for water contact sports, and residential areas. 

III These are works not otherwise classified as Reliability Class I or Class II. 

The Reliability Class II requirements listed in Section G2-9 of the Orange Book and the associated 
unit process and equipment loading reliability requirements are summarized in Table 4-5 below, 
specific to the City’s facilities.  



 

16-1916 Page 4-6 City of Pasco 
July 2019 Existing Capacity Analysis Comprehensive Sewer Plan 

Table 4-5 
Redundancy and Reliability Capacity Results 

Flow Basis Redundancy and Reliability Requirements Orange Book Source Existing City WWTP Status 
Mechanical Bar 

Screen 
A backup bar screen, designed for mechanical or manual cleaning, shall be provided. Facilities with only two 

bar screens shall have at least one bar screen designed to permit manual cleaning. 
Table G2-9 Pass – The facility has three mechanically cleaned screens.  

Based on this criterion, the corresponding MM capacity is 10.1 MGD 
Grit None listed None NA 

Primary Clarifier The units shall be sufficient in number and size so that, with the largest-flow-capacity unit out of service, the 
remaining units shall have a design flow capacity of at least 50 percent of the design basin flow. 

Table G2-9 & T2-2.2.9 Pass - City has four primary clarifiers.  

Trickling Filter The units shall be sufficient in number and size so that, with the largest- flow-capacity unit out of service, the 
remaining units shall have a design flow capacity of at least 50 percent of the design basin flow. 

Table G2-9 Pass - With Trickling Filter offline, Aeration Basins become the remaining 
secondary treatment process.  

Trickling Filter 
Recycle PS 

A backup pump shall be provided for each set of pumps performing the same function. The capacity of the 
pumps shall be such that, with any one pump out of service, the remaining pumps will have the capacity to 

handle the peak flow. 